“JUNE 1988

| NUMERICAL CONTROL
~ TURRET PUNCH PRESS

PEGA-306072(W)
PARTS LIST

- g\'?w

ORDERING INSTRUCTIONS

When ordeting parts,specify Machine Model, Serial No., Unit No., Index No., Parts No,,
Parts Name, Drawing No., or Type and Quantity.

Machine Mode[: PEGA-367 (W)
Serial No.: 03670013

- Unit No. index No. ‘Parts No. Paris Name . Drawing No.or Type Qty
B 01 24 74300306 Door (F) 810726b 1
04 216 74305217  Snapring ATW-40 4

19B88/6/30



CONTENTS

Unit N0.1 7

Toeling balancer

}
Unit No.01

Machine body

Unit No.Og Unit N0.1 6

Hydraulic and Punchin.g i
pneumatic piping assembling jig

Unit No.1 O Unit N0.0B

l.ubrication Turret

Unit No.08

Tool holder

Unit No.21

Auto-index

Unit No. 1 2

Electric (11 )
Unit No.oz Unit No.05 Unit No.1 1
~ Drive Y-axis shide Electric (1)

/

Unit No,1 4

Work chute

it 1006

Clamp
. 07 Unit Na. 1 9
Unit No. Hydrautic thin
Repositioning \ clamp

Unit No.04-

Support cylinder

\ Unit No.1 8 \
!
i

X-axis slide
Unit N0.1 5 Unit N0.1 3
Work selector Sub table

Unit NOZO

Work positioning
detector

1988/6/30



Unit No .01

From serial No.03670013 and after.

Machine body

DETAL. "B ™

DETAIL "A"

F

DETAIL "D "

DETAIL "C*

1988/6/30



Unit Noto-l

Machine body From serial No.03670013 and after.
!ngg?( Parts No. Parts Name Drawing No. or Typa Q'ty Note
1 | 74300413 Frame 6510105 1
2 | 74300138 Front cover B10873a 1
3 | 74300626 Button head machine screw M8 x 20 {unbrako) 5
4 | 74300511 Washer M8 5
5 74300811. Packing 286114135 m 1
6 | 7430010% Amada plate 400508 1
7 | 74300708 Pan head machine screw MBex18 4
8 | 74300527 Toothed lock washer Mé 4
9 | 74300503 (10310352} : Nut Mé 4
10 | 74300115 Model plate 810558 1
11 | 74300706 (10371857) | Pan head machine screw M5 x 16 4
12 | 74300528 Toothed lock washer M5 4
13 | 74300502 (13239613) | Nut M5 4
14 | 74300235 Front turret cover 818211 1
15 | 74300702 Truss head machine screw M8 x 18 4
16 | 74300204 Plate {large) 810604 1
17 | 74300205 (74159084) | Plate (small) 810605 1
18 | 74300701 Truss head machine screw M6x12 10
19 | 74300503 (10320352) | Nut M6 10
20 | 74300238 Front turret cover {lower) 818213 1
21 | 74300702 Truss head machine screw M8x 16 8
22 | 74300228 Corner cover 6012732a 1
23 | 74300702 Truss head machine screw M8 x 16 6
24 | 74300308 Door (F) 810726b 1
25 | 74300606 {44235241) | Cap screw MEx 20 4
26 | 74300518 (10001521} | Spring washer Mg 4
27 1 74300511 Washer M8 4
28 | 74300304 Cover (F) 8013095 1
28 | 74300702 Truss head machine screw M8 x 16 2
3¢ | 74300701 Truss head machine screw M6 x 12 2
31 | 74300124 Sticker (open}) 811864 2
32 | 74300429 Serial plate 8208254 1
33 | 74300719 Drive screw rivet Pex12 4
34 | 74300121 Sticker (catuion) 810618a 1
35 § 74300118 Table cover 6012721 2
36 | 74300708 Pan head machine screw MG x 16 15
37 | 74300527 Toothed lock washer M6 16
38 | 74300428 Sheet (A) 820594b 1
39 | 74300729 Rubber sheet 220 x 500 x 2t 1
40 | 74300708 Pan head machine screw MEx 16 2
1988/8/30




Unit No.01

Machine body From serial No.03670013 and after.
InS:ﬁx Parts No. Parts Name Drawing No.or Type | Q'ty Note
41 | 74300517 (44027928} | Spring washer M6 2
42 | 74300305 Cover 800762 1
43 | 74300715 (521129804} | Round head machine screw Méx 12 4
44 | 74300527 Toothed lock washer M6 4
45 1 74300125 Legend plate (warning) 820843 1
46 | 74300719 Drive screw rivet % x 12 4
47 | 74300405 Sticker AS-K1005 i
48 | 74300126 Sticker 820853 1
49 1 74300113 Stay bracket 810857 2
50 | 74300609 (38124012) | Cap screw Miox 25 4
81 | 74300519 (10001520) @ Spring washer M10 4
52 | 74300201 Stay 810597 2
53 | 74300506 {21220953) | Nut M14 (type 3) 4
54 | 74300801 Cennecting end RBC-14CB 2
55 | 74300423 Stay caich 820564b 2
56 | 74300804 Cap screw Mé x 15 4
57 | 74300517 (44027928) | Spring washer M8 4
58 | 74300229 Connecting plate 8107234 1
59 | 74300702 Truss head machine screw M8 x 16 2
60 | 74300819 Bolt (all thread) MBx 70 1
61 | 74300518 (10001517) = Nut M8 1
62 | 74304934 (74161611) | Free stroke bearing C-8Y-A 1
63 | 74300605 (36328837) | Cap screw MBx 10 2
1888/8/30




From serial No.03670013 and after.

Unit No.0O1
Machine body

F

_

e

DETAIL "A"

1988/6/30



Unit No.o1

Machine body From serial No.03670013 and after,
3”&;" Parts No. Parts Name Drawing No. or Type | Q'ty Note
84 | 74300142 Rear cover 810874 1
65 | 74300626 Button head machine screw M8 x 20 (unbrako) 5
66 | 74300511 Washer M8 5
87 | 74300811 Packing 286114-135m 1
68 | 74300421 Rubber sheet setting plate 820602b 1
69 | 74300412 Rubber sheet {A) 820648a 1
70 | 74300420 Rubber sheet (B) 820604b 1
71 | 74300308 Cover B2074a 1
72 | 74300708 Pan head machine screw M6 x 16 4
73 | 74300527 Toothed lock washer Ms 4
74 | 74300307 Door (B) 810728b 1
75 | 74300606 (44235241) | Cap screw M8 x 20 4
76 | 74300518 (10001521) | Spring washer M8 4
77 | 74300511 Washer Ms 4
78 | 74300353 Rear turret cover (upper) 818231 1
79 | 74300702 Truss head machine screw MBx 16 8
B0 | 74300314 Knob bolt 810735 2
81 | 74300327 Rear turret cover {lower) 8012742 1
82 | 74300702 Truss head machine screw MBx 16 8
83 | 74300124 Sticker {opne) 811864 1
84 | 74300341 Roof (left} 6510118 1
85 | 74300321 Side roof (left) 810743a 1
86 | 74300243 Left side cover (upper) 6510119 1
87 | 74300244 Left side cover {lower) 6510120 1
B8 | 74300708 Pan head machine screw M6x 16 22
89 | 74300827 Toothed lock washer M6 22
90 | 74300810 Packing 285114- {.=350 1
91 | 74300315 (74159011} | Knob scraw A-176-5 1
92 | 74300342 Roof {right) 6510115 1
93 | 74300343 Side roof {right) 6510116 1
94 | 74300251 Right side cover 6510117 1
95 | 74300708 Pan head machine screw MEx 16 18
98 | 74300527 Toothed lock washer Me 18
97 | 74300130 Legend piate (iubrication) 8105931 1
98 | 74300719 Drive screw rivet %6 x 12 4
99 | 74300128 Sticker (timing beit) 810585 1
100 | 74300129 Sticker (B-93) 810594 1
101 | 74304935 (74161611} | Free stroke bearing C-8Y-A 1
102 | 74300605 (36329837 | Cap screw M8x 10 2
1988/6/30




Unit No.01
Machine body From serial No.03670013 and after.

SECTION "A-A"

ARROW "D~ ARROW "G *

EEE®

— + ‘
. b J
s T
- . T _— N
| %

ARROW "E"

-6- 1958/6/30



Uriit No.01

Machine body From serial No.03670013 and after.
“ﬁg"‘ Parts No. Parts Name Drawing No. or Type | Q'ty Note
103 | 74300310 Retainer (A} 810732a 1
104 | 74300725 Lever A-26-1 1
105 | 74300603 Cap screw M4 x 40 2
106 | 74300501 Nut M4 2
107 | 74300515 (44027327) | Spring washer Ma 2
108 | 74300510 Washer M4 2
109 | 74300725 Lever A-26-1 2
110 | 74300311 Retainer (B) 810733a 2
111 | 74300602 Cap screw M4 x 35 4
112 | 74300515 (44027327} | Spring washer M4 4
113 | 74300510 Washer M4 4
114 | 74300617 (10310348) | Bolt M8 x 35 2
115 | 74300504 (100015817} | Nut M8 2
116 | 74300805 Rubber cushion RK-18 4
117 | 743008601 Cap screw M4x15 4
118 | 74300510 Washer M4 4
119 | 74300337 Carriage cover {F) 818228 1
120 | 74304904 Cap screw M6 x 30 10
121 | 74301626 (75168508} | Cap screw M6 x 25 2
122 | 74300517 (44027928) | Spring washer M8 12
123 | 74300338 Carriage cover (R) 818229 1
124 | 74300610 Cap screw MB x 100 2
125 | 74304804 Cap screw M6 x 30 6
126 1 74300604 Cap screw Mex 15 2
127 | 74300517 (44027928) | Spring washer M& 10
128 | 74302328 (44027930} | Washer M6 10
129 | 74300303 Cover 820608 2
130 | 74300708 Pan head machine screw MEx 18 8
131 | 74300527 Toothed lock washer MB 8
132 | 74300145 (74325307} | Sticker {caution) 810849 8
133 | 74300404 Sticker {caution) 820839 2
134 | 74300406 Sticker AS-K1006 3

T 1



Unit No.01
Machine body From serial No.03670013 and after.

&®

eee—F—1%] 7

|
|
. i |} L,
EoE Hil
@EE— [l JlL
i % .
COCE T

H
e

-8 1988/6/30



Unit No.o 1

Machine body From serial No 03670013 and after.
3”{3:.* Parts No. Parts Name Drawing No. or Type | Q'ty Note
135 | 74300432 Top cover base (C) 829082a 1
136 | 74300609 (10001510} | Cap screw M10x 25 6
137 | 74300519 (10001520) | Spring washer Mic 8
138 | 74300512 Washer Mi0 8
139 | 74300109 Top end cover 810652 2
140 | 74300708 Pan head machine screw MG x 16 4
141 | 74300527 Toothed lock washer M6 4
142 | 74300208 Top cover {A) 810686 1
143 | 74300708 Pan head machine screw M6 x 18 6
144 | 74300527 Toothed lock washer Me 6
145 | 74300210 Top cover C (B} B10687 1
148 | 74300708 Pan head machine screw MEx 16 4
147 | 74300527 Toothed lock washer M6 4
148 | 74301722 Fan PN-254-0025C2 1
149 | 74301511 Fan cover 8168108 1
150 | 74301626 (75068508} | Cap screw M6 x 25 8
151 | 74300517 {44027928) | Spring washer M8 8
152 | 74300439 Axial blowet 7930014 2
153 | 743018286 (751688508) | Cap screw M6 x 25 12
184 | 74300517 (44027928} | Spring washer M6 12
185 | 74300145 (74325307} | Sticker (don't [ift) 810649 1
166 | 74300105 indicator BOOE37b 1
187 | 74300713 Hound head machine screw M5x8 &
158 | 74300516 (44027927} | Spring washer M5 &
159 | 74300108 (74326216} | Pointer 818111 1
180 | 74300605 Cap screw M8 x 12 1
161 | 74300149 Lagend plate 810872a 1

G 1988/8/30



Unit No.02

Drive

From serial No.03670013 and after.

"A - Al'

SECTION

1 QSSIG/TO

~10-



Unit No,02

Drive From serial No.03870013 and after,
1”35?‘ Parts No. Parts Name Drawing No. or Type Qty Nots
1 | 74301428 (74159513) | Fiat motor 7830019 1
2 | 74301504 Motor pulley (50Hz) 811187 1
3 | 74301505 Motor pulley (B0HZ) 811188 1
4 1 74301808 Set screw {knurt end) M6 x 15 {unbrako} 4
§ | 74301822 V-belt B-93 3
6 | 74301425 Motor spacer 812505a 1
7 | 74301501 Washer plate 812506b 1
8 | 74301632 (36325033} | Cap screw MiZ2x 860 3
9 | 74301816 (61166627) | Cone disk spring COW-12H 3
10 | 74301809 Bolt {all thread) MiZx 100 1
11 | 74301827 (10555324} | Nut M12 (type 1) 1
12 | 74301533 Coliar 822542 i
13 | 74304817 Cap screw M12x 40 1
14 | 74301816 {61166627) | Cone disk spring CDW-12H 1
16 | 74301121 Brake plate 8013947b 1
16 | 74301015 (74327744) | Spacer 6013856 2
17 | 74304857 (74314419) | Cap screw M16x 50 3
18 | 74304958 (44552004) | Cap screw M16x 35 1
19 | 74301125 Bolt 821215 2
20 | 74301200 (81181204) | Sticker 502521 1
1988/6/30

-1



Unit No.02

Drive From serial No.03670013 and after.
@ 343335
29
/ _ 2812

e - 1988/6/30



Unit No.02
Drive

From serial No.03670013 and after.

13-

e Parts No. Parts Name Drawing No. or Type | Q'ty Note
21 | 74301007 {74327736) | Bearing spacer (A} 6013940 1
22 | 74301713 (74328313) | Ball bearing #601827 2
23 | 74301008 Bearing spacer (B} 6013842b 1
24 1 74301706 (74159602) | Oil seal SB-$100 x ¢125 x 13b 1
25 | 74301013 (74327745) | Spacer {A) 501941 1
26 | 74301751 (10310403) | O-ring G-85 i
27 1 74301019 Bearing retainer 80139384 1
28 | 74302846 Cap screw M10 x 20 {unbrako) 12
25 | 74301752 O-ring G-145 1
30 | 74301308 Flywhesl 8013851 1
31 | 74301103 Clutch and brake ass'y 6013700b 1
32 | 74301328 Eccentric shaft key 6013857a 1
33§ 38322121 Cap screw Mi€ x 45 12
34 | 74301753 (74328404} | O-ring G-270 1
35 | 74301708 (74328414) | Of seal $8-9290 x 9330 x 18° 1
36 | 74301108 Clutch and brake case 821213 1
37 | 74301115 Pacing (A) 6013950a 1
38 | 74304849 Cap screw M10 x 45 {unbrako) 12
38 | 743040846 Cap scerw M10 x 25 {unbrako) 12
40 | 74301703 (10465810) | Plug PT1" 1
41 | 74301014 Spacer (B) 6013853 1
42 | 74301024 (74327766) | Lock nut 6013937 1
43 | 74353708 Set screw (flat and) MF8x 1 4
44 | 74301706 (74159602) | Oil seal 8B-9100 x 9125 x 132 1
45 | 74301027 Seal holder 6013854 1
46 | 74301114 (74327523) | Packing (B) 8013952 1
47 | 74314409 Cap screw M6 x 50 8
48 | 74301031 (74327761) | Swivel joint 7931054 1
49 | 74301032 (74327757} | Swivel holder 68013536 1
50 | 74301754 (74328408) | O-ring $-55 1
51 | 74301704 Bushing PT1"x1/2* 1
52 | 74301135 Check valve ass'y 821230a 1
53 | 74301138 Valva body 821231 1
54 | 74301143 Spring guide 821232 1
55 | 74301147 Spring 821233a 1
56 | 74301729 (61169601} | Steelball 172" 1
57 1 74301624 Snap ring RTW-14 1

1888/6/30



Unit No.02
Drive From serial No.03670013 and after.

8l
76796168 60 ©®) (79

ey 1988/6/30



tnit No.02
rive

D From serlal No,C3670013 and after.
Iarcégx Parte No. Parts Name Drawing No. or Type Qty Note
58 : 74301220 Connecting rod 801014¢ 1
59 | 74301701 (58147621) | Plug PT 1/8" 1
60 | 74301217 (74158244) | Connecting rod bushing 80112a 1
61 | 74301208 Rstaining bolt 490233b 1
62 | 74301201 (74159242} | Ram pin bushing 480184¢c 1
63 | 74301527 Ram 821106a 1
64 | 74301603 (52103501} | Set screw {cup end) MBx 10 2
65 | 74301520 (74159239} | Ram pin 821058 1
686 | 74301530 Fam guide 821107e 1
67 | 74301517 (74159262} | Ham guide bushing 821057 1
68 | 74301502 (74159434)  Washer 821008b 4
69 | 74301607 High tention bolt M20x 100 4
7C 1 74302903 Spring washer M20 4
71 ] 74301514 Key 821010a 2
72 | 74302829 Cap screw M10x 30 2
73 | 74301235 Eccentric shaft suppert (F) 6013932b 1
74 | 74301921 (74535119) | Cap screw M10 x 35 {unbrako) 8
75 | 74301701 (58147821) | Plug PT 178" 2
76 | 74301213 Eccsntric shaft bushing (F) 6013934 1
77 | 74301705 Oil seal TB-#100 x 9125 x 13 2
78 | 74301004 Eccentric shaft 6013831a 1
79 | 74301240 Eccsntric shaft support (R) 6013833¢c 1
BC | 74301921 (74535119)  Cap screw 1 M10 x 35 (unbrako)} g
81 | 74301701 (58147621) | Plug PT 1/8 2
82 | 74301215 Eccentric shaft bushing (R) 811071 1
83 | 74301547 (74328022} | Proximity switch bracket 68013948a 1
84 | 38124012 Cap screw Mi10x25 4
85 | 74300519 (10001520) | Spring washer Mi0 4
86 | 74300512 Washer M10 4
87 | 74301549 Push plate 821114a 1
88 | 74307602 Cap screw M6 x 18 2
89 | 74300517 (44027328} | Spring washer Mé 2
90 | 74302328 (44027930) | Washer M6 2
91 ;| 74301408 Sensor setting bolt 820052 2
92 | 74307617 (74300501) | Nut M4 {type 1) 4
93 | 74307801 Toothed lock washer M4 4
94 | 74301525 (74326221) | End shaft 818112 1
95 | 74301319 Proximity switch cam (A} 821085¢ 1
96 | 74301320 {74159255) | Proximity switch cam (B) 8210864 2
97 | 74301321 (74159301) | Proximity switch cam (C) B21087a 1
1988/6/30

~15-



Unit No.o 2
e

Driv From serial No.03670013 and after,
Inﬁgx Parts No. Parts Name Drawing No. or Type | Q'ty Nots
98 | 74301557 (74158435} | Lock piece 821155 4
99 | 74301605 Set screw (knurl end) M8 x 10 {unbrako) 4
100 | 74301738 Proximity switch BES-516-344 HO-X 4

16— 1988/8/30



Unit No.03
Turret From serial No.03670013 and after.

(4)

®o

13
(D

()
ﬁf

S0
00,

!"ﬂ"”"’{“l—n-[

L

ARROW "B"

147 1988/6/30



Unit N0.03

Turet From serial No.03670013 and after.
Enﬂgf" Parts No. Parts Name Drawing No.or Type | Qty Note
1 174302118 D.C. servo motor 7930011 1
2 | 74302207 Packing 805560 1
3 | 74301633 Cap screw M12x 50 4
4 | 74301615 (44028619) | Spring washer M12 4
5 | 74302501 Base brackst {leff) 811662a 1
6 | 74302502 Base brcket {right} 811663a 1
7 | 743028109 (44028616) | Cap screw M12x 30 8
8 | 74302825 Cap screw Mi16x 100 2
9 | 74302325 Washer 811632a 4
10 | 74302907 (36112240} | Nut M16 ({type 2) 2
it | 74302505 Tension bracket 811664 2
12 | 74302810 (44028616) | Cap screw M12x30 8
13 | 74302826 Cap screw Mi6x 220 2
14 | 74302907 (36112240) | Nut M18 {type 2} 2
15 | 74302215 Locating pin (left) 811806b 1
16 | 74302824 (59157427) | Cap screw M16x 75 2
17 | 74302902 Spring washer Mi6 2
18 | 74302216 Locating pin {right) 811607a 1
19 | 74302824 (59157427) | Cap screw M16x 75 2
20 | 74302802 Spring washer M18 2
21 | 74302312 Piate 811628a 1
22 ;74301628 (44028704) | Cap screw M10x 20 2
23 | 74300519 (10001520} | Spring washer Mi0 2
24 | 74302921 (74181412} | Oil level gauge 6x 40 1
25 | 74309831 (38121750) | Male-fornale elbow PT 38" 1
26 | 74315115 (44552306} | Plug PT 3/8" 2
1988/6/30

—18-




Unit No.03
Turret From serial No.03670013 and after.

ISR
W

19~ 1988/6/30



Unit No.03

Tutret From serial No.03670013 and after.
in;\ﬂgz.x Paris No. Parts Name Drawing Ne. or Type Qty Note
27 | 74302413 Drive gear 811635 1
28 | 74303012 (74161705) | Spann ring RIN8008 935 x 940 2
29 174302201 {74161629) | Spacer 805558a 2
30 | 74302417 Flange 811636 1
31 ]74302842 Cap screw MS x 20 (unbrako) 4
32 | 74302420 Middle gear 811637 1
33 | 74303016 (74160140) | Roller bearing 4T-32007X 1
34 | 74303014 (74160141) | Roller bearing #32014XU 1
35 | 74303031 Oil seal S$-769513 1
36 | 74302423 Flange base 811638 1
37 | 74302846 Cap screw M10 x 20 {(unbrako} 4
38 | 74303026 (62170935) | O-ring P-130 1
39 | 74302406 Bearing retainer 8116392 1
40 ) 74301701 (58147621) | Plug PT 18" 1
41 | 74302430 Hook plate 811644a 1
42 | 74301628 (44028704} | Cap screw M10x 20 4
43 | 74300509 (10001520} | Spring washer Mi0 4
44 | 74300512 Washer M10 4
45 | 74302925 Pipae connector 5J-85-10-3/8 1
46 | 74302928 Pipe connactor SJ-8A-10-3/8 1
47 | 74303001 (74182529) | Miniture valve MV-803 1
48 | 74303005 Hose nipple NH-103 1
48 | 74303008 Copper pipe ®10x1.0m 1
1988/8/30

—20-




From serigl No.03870013 and after.

Unit No.03
Turret

1988/6/30

-1



Unit No_03

Turret From serial No.03670013 and after.
In;ils‘x Parts No. Parts Name Drawing No. or Type Oty Nots
50 | 74302323 T-axis gear box 8118631d 1
51 | 74301701 (68147621} | Plug PT 8 1
52 | 74302325 Washer 811632a 4
53 | 74302824 (59157427) | Cap screw Mi6x 75 4
54 | 74302902 Spring washer Mi6 4
55 | 74302423 Tension plate 811581 1
56 | 74301701 (58147621) | Plug PT 1/8" 1
57 | 74302325 Washer 8118324 4
58 | 74303203 Bolt M18x 55 4
59 | 74302902 Spring washer M1 4
80 | 74303109 (74160120) | Ball bearing 2216K + H316 1
81 | 74302408 Bearing retainer (B} 811643 1
82 | 74301628 (44028704) . Cap screw M10Ox 20 4
863 | 74302433 Bearing cover 811649 2
84 | 74303113 Pan head machine screw ME x 8 2
85 | 74300517 (44027928) | Spring washer Mg 2
66 | 74303108 (74160121} | Ball bearing #2214 1
87 | 74302405 Bearing retainer (A) 811634 1
B8 | 74302848 Cap screw M10 x 20 (unbrako} 4
6% | 74302414 Driven gear 811641a 1
70 | 74302425 Turret key 811640 1
71 1 74303118 Set screw (with ball) M8 x 10 1
72 | 74302508 Crown nut AN14 2
73 | 74303122 Crown washer AW14 1
74 | 74302401 Drive sprockst 811633 2
75 | 74303011 (74160123) | Spann ring RiN7012 980 x $120 2
76 | 74303108 Chain R8-100 finks 110 2
77 | 74302320 Drive shait 811630d 1

oo 1988/6/30



From serial No.03670013 and after.

Unit No.03
Turret

v

‘/‘ :
4 \’é?}m :

¢

_y

R /

N

N

N

A7)

Ly -

1988/8/20

~23-~



Unit No.03

Turret From serial No.036870013 and after.
lnﬁglx Parts No. Parts Name Drawing No. or Type | Q'ty Note
78 74302520 Cylinder {upper) 811812b 1
78 | 74302204 Spacer (upper) 811813a i
80 | 74301633 Cap screw MiZx 50 8
81 | 74301615 (440286193} | Spring washer Mi2 8
82 | 74303211 Straight pin {with screw) ®13x 40 1
83 | 74303101 Dowel pin DS 20 x 60 2
84 | 74302518 Cylinder (lowsr) 811810a 1
85 | 74302202 Spacer (lower} 811811 1
86 | 74303211 Straight pin (wiht screw) 913 x 40 1
87 | 74302124 (74158920) | Shot pin bushing 801530a 2
88 174302603 Shot pin 821743¢ 2
89 | 74303025 (74159805} | O-ring P-60 2
90 | 74303021 (74159802) | O-ring P-21 2
91 | 74302128 (7415933) Cylinder packing 801540 2
92 | 74302804 Covar 8217444 2
893 74302815 Cap screw Mé x 20 8
94 | 74300517 (44027928} | Spring washer MB 8
95 | 74303022 (74159804} | O-ring p-25 2
96 | 74302526 Shet pin dog 821611b 2
97 | 74302841 Cap screw M8 x 14 (unbrako) 2
98 | 74302529 (74158708} | Switch base g21612 2
85G | 743006808 Cap screw M8 x 80 4
100 | 74302532 (74159707) | Switch bracket B21613 4
101 1 74302841 Cap scmw ME x 14 {unbrako) 8
102 | 74302328 (44027830} | Washer M8 8
103 | 74303132 (74183722) | Proximity switch BES516-345K 4
104 | 74302840 Cap screw M4 x 12 {unbrako) 8
105 | 74302306 Sensor cover {A) 811820a 2
108 | 74302812 Cap screw MEx 10 4
107 | 74300517 (44027928} | Spring washer (] 4
108 | 74302307 Sensar cover {B) 811621a 2
109 | 74302812 Cap screw MB x 10 4
110 | 74300517 (44027928) | Spring washer Mé 4
1988/6/30



Unit No.03
Turret From serial N0.03670013 and after.

139140
138

-1
GCOCEOE

=9

—25... 1988/6/30



Unit No.03

Turret From serial Ne.03870013 and after.
‘“gg?‘ Pars Na. Parts Name Drawing No. or Type Q'ty Nots
111 | 74302513 Lower base 811577b 1
112 | 74302326 Washer 821009 20
113 | 74302851 Cap scraw M20 x 100 (unbrako) 20
114 | 74302803 Spring washer M20 20
115 | 74302309 Upper base 811823¢ 1
116 | 74303212 Straight pin (with screw) $13x 80 4
117 | 74302316 Shim {B) 821526d 2
118 | 74302315 Shim 811629 2
119 | 74302326 Washer 821009b 8
120 | 74302851 Cap screw M20 x 100 {unbrako) 8
121 | 74302903 Spring washer M20 8
122 | 74302221 Bearing shaft (lower) 811608b 1
123 | 74303015 Roller bearing #32024 XL} 4
124 | 74303127 Dust pravention ring 32024XAV 4
125 | 74302507 Crown nut 811674 2
126 | 74303123 Crown washer AWz24 2
127 | 74302402 Driven sprocket (A) 811685a 1
128 | 74302822 Cap screw M12x 70 8
129 | 74303211 Straight pin (with screw) ?13x 40 2
130 | 74302301 l.ower turret disk 811615b 1
131 | 74302850 Cap screw M20 x 80 {unbrako) 6
132 | 74302226 Disk support 81160%b 1
133 | 74303202 (10442949) | Boit M16 x 45 4
134 | 74302802 Spring washer M18 4
135 | 74302104 (74160230} | Bushing 480336k 56
136 | 74303209 (741681811) | Free stroke bearing C-8Y-A 19
137 | 74302304 Support plate 811817 1
138 | 74302818 Cap screw M8 x 30 8
138 | 74307602 Cap screw MB x 16 38
140 | 74300517 (44027928} | Spring washer M6 38
141 1 74302302 Upper turret disk 8116161 1
142 1 74302851 Cap screw M20 x 100 {(unbrako) 6
143 | 74302222 Bearing shaft (upper) 811824b 1
144 | 74302440 Priven sprocket {B) 811809a 1
145 | 74302823 Cap screw M12x 150 8
146 | 74303213 Straight pin {with screw) ®43x 150 2
147 | 74302522 Scrap receiver 811823= 1
148 | 74303201 Bolt M8 x 18 8
149 | 74300617 (44027928) | Spring washar Mé 6
150 | 74302328 (44027930) | Washer Mé 8
1588/6/30



Unit No.03

Turmret From serial No.03670013 and after,
Inggx Parts No. Parts Name Drawing No. or Type Q'ty Note

151 | 74302510 Hoider cover (A) 811696 1
152 | 74302511 Hoider cover (B) 811697 1
153 | 74302817 (73157630} | Cap screw M8x 15 3
154 | 74302813 Cap screw Mex12 3
155 | 74300517 (44027928} | Spring washer M8 3
1568 | 74302328 (44027930} | Washer M8 3

1988/6/30

-27—



Unit No.03
Turret From serial No.03670013 and after.

\/

e 54

28~ 1988630




Unit No.03

Tumet From serial No.03670013 and after.
Enﬁ(e;x Pars No. Parts Name Drawing No. or Type Qty Note
157 | 74302623 insulating plate 822035b 1
188 | 74302626 Punch holder guide 822036 1
188 | 74302217 Locating pin 822037 1
180 | 74302629 Insulating washer 822038 6.
161 | 74302804 Coller {L) 822052 2
162 | 74302805 Coller (5) 822053 4
163 | 74302327 Washer 822039 8
1684 | 74303225 Bution head socket screw M10 x 40 (unbrako) 4
165 | 74303226 Button head socket screw M10 x 90 {unbrako} 2
166 | 74302701 Punch holder 822040 1
167 | 74302705 Punch 822041a 1
168 | 74302618 (74160034) | Back-up plate 821926 1
189 | 74302621 Shear piate 821927b 1
170 | 74302844 Cap screw M8 x 20 (unbrako) 1
171 | 74302708 (74160005) | Guide rail (L) 822042 1
172 | 74302848 Cap screw M12 x 35 (unbrako) 4
173 | 74302709 (74160006} | Guide rail (R) 822043 1
174 | 74302848 Cap screw M12 x 356 {unbrako) 4
175 | 74302713 (74180023) | Select cylinder 822044a 1
176 | 74302848 Cap scrow M12 x 45 {unbrako) 4
177 | 74303020 {10061124) | O-ring P-18 1
178 | 74302716 Piston 822045 1
179 | 74303023 (10315807} | O-ring P-29 1
180 | 74302108 (74160211} | Float piston 480431d 1
181 | 74303024 (52110303} | O-ring P-44 1
182 | 74302113 (74160215) | Cylinder cover 480432¢ 1
183 | 74302842 Cap screw M8 x 20 {unbrako) 6
184 | 74303024 (52110303) | O-ring P-44 1
185 | 74302720 Connecting plate 8220462 1
186 | 74302844 Cap screw M8 x 20 {unbrko) 3
187 | 74302724 Proximity switch box 822047a 1
188 | 74302843 Cap screw M8 x 14 {unbrako) 4
188 | 74302726 Proximily switch box cover 822048 1
160 | 74303224 Button head socket screw M8 x 15 {unbrako) 4
191 | V4302729 Insulating flange 822049 1
182 | 74302844 Cap screw M8 x 20 (unbrako) 2
193 | 74302418 Flange 822050 1
184 | 74302841 Cap screw M6 x 14 {unbrako) 4
165 | 74303227 (52104301) | Set screw (flat end} M6 x 8 1
196 | 74303230 Lug terminal 1.25-6 1

1986/6/30



Unit N0.03

Turret From serial No.03670013 and after.
ins? Parts No. Parts Name Drawing No.or Type | Q'ty Note
197 | 74303223 Bution head socket screw M6 x 12 (unbrako) 1
198 | 74302801 Piping biock 822051a 1
199 | 74302845 Cap screw M8 x 25 (unbrako) 2
200 | 74303004 Grease nipple B-1/8" 1
201 | 74302930 LF connector K869935 $6 x1/8" 2
202 | 74302909 - | DCaut K869982 %6 x 1/8° 2
203 | 74302914 D C nut K869986 %6 2
204 | 74303007 Copper pipe 96 x 96 1

—30— 1988/6/30



Unit No.03
Turret From serial No.03670013 and after.

31— 1988/6/30



Unit N0.0S

Tumst From serial No.03670013 and after,

inﬁ;x Parts No. Parts Name Drawing No. ot Type | Oty Note

205 | 743028609 Bracket 821752b 1

206 | 74302829 Cap screw M10x 30 2

207 | 74300519 (10001520) | Spring washer M10 2

208 | 74300512 Washer M10 2

208 | 74302605 Caver 821753a 2

210 | 74302810 Cap screw M5 x 10 8

211 | 74300516 (44027927} | Spring washer M5 8

212 | 74302812 Dag 821754 1

213 | 74302811 Cap screw Méx8 2

214 | 74302615 Dog bracket 821755 1

215 | 74301626 (75168508) | Cap screw MB.x 26 2

216 | 74300517 {44027928) | Spring washer M6 2

217 | 74302328 (44027930) | Washer M6 2

1988/6/30

-32—



Unit No.04 .
X-axis slide From serial No.03670013 and after.

ARROW "A"

~33— 1588/6/30



Unit No.04

X-axis slicle From serial No.03670013 and alter.
!nggfc Parts No. Parts Name Drawing Ne. or Type | Q'ty Note
1 | 74304215 Catriage base 813381b 1
2 | 74304206 Carriage §012801g 1
3 1 74304945 Cap screw M8 x 80 {unbraka) 8
4 | 74304826 (711052C8) | Grease nipple A-1/8" 4
5 | 74304222 Guide plate 823016a 1
6 | 74302842 Cap screw M8 x 20 (unbrako) 15
7 | 74300517 (44027928) | Spring washer M6 15
8 | 74304730 (74161513) | Scale (mm) 823162b i
§ | 74304731 Scale {inch) 824719a 1
10 | 74303219 Button head socket screw MEx 12 7
11 | 74300517 (44027928} | Spring washer M6 7
12 | 74303606 (74160611) | X-axis guide 7932048 2
13 | 74304941 Cap screw M8 x 25 (unbrako) 74
4 | 74305325 Dowel pin {with screw) P8me x 30 12
15 | 74302812 Cap screw ME x 10 8
16 | 74303708 Washer 803022a 8
17 | 74304948 Cap screw M10 x 45 (unbrako} 8
18 | 74304951 Cap screw M10 x 65 (unbrako) 8
19 | 74303817 Stopper {F} 813735 1
20 | 74303818 Stopper {R} 813736 1
21 | 74300606 (44235241) | Cap screw M8 x 20 4
22 | 74300518 (10001521 | Spring washer M8 4
23 | 74300511 Washar M8 4
24 | 74303938 Damper (E) 60127950 2
25 | 74304825 Stripper bolt $10 x 20 M8 2
26 | 74304231 Adjust plate 813285 2
27 | 74302829 Cap scrow Micx 30 16
223 1 74304234 Shipping bracket 817302 1
224 | 74304935 (52102331} | Cap screw Mi16x 25 1
225 | 74314208 Washer Mis 1
226 | 74300606 (44235241) | Cap screw M8 x 20 2
227 | 74300511 Washer Me 2
1888/6/30



Unit No.04
X-axis slide From serial No.03670013 and after.

43)a2141

TR 2526
464544 ;

T, 3738139

i e b lid h

29 {1 L

3OE e }, ( . @

35 1980/6/30



Unit No.04

X-axis slide From serial No.C3670013 and after.
Inﬁﬁ?‘ Parts No. Parts Name Drawing No. or Type | Qty Note
28 | 74303810 Y-axis guide 7932132a 2
29 | 74304817 Cap screw M12 x 40 {unbrako) 40
30 | 74305325 Dowel pin (with screw) ®8me x 30 4
31 | 74304310 LM guide stopper coliar 813617 28
32 | 74304818 Button head sacket screw M8 x 15 {unbrako) 28
33 | 74304348 Support bracket {F) 81372523 1
34 | 74304052 (356321227) | Cap screw Mi6x 40 4
35 | 74303705 Washer 8012794 4
36 | 74302902 Spring washer M8 4
37 | 74303813 Straight pin #16ms x 65 1
38 | 74303706 Washer 803022a 1
38 | 74304940 Cap screw M6 x 15 {unbrake) 1
40 | 74304349 Support bracket (R) 813726a 1
41 | 74304963 (75420724) | Cap screw M6 x 40 (unbrako) 4
42 | 74303705 Washer 6012794 4
43 | 74302902 Spring washer Mis 4
44 | 74304558 Holler cam 813136a 2
45 | 74302815 Cap screw MG x 20 10
46 | 74305013 (54119607} | Spring pin b6 x 40 4
47 | 74303618 Ball screw 7932030 1
48 | 74302845 Cap screw M8 x 25 {unbrake) 4
49 | 74304828(71105208) | Grease nipple APT 18 1
50 | 74304538 X-axis bearing holder (B} 6012806¢ 1
51 | 74302844 Cap screw M8 x 20 {unbrako) 4
§2 | 74304823 Stripper bolt P8 x 10 1
53 | 74304932 Ball bearing set #7206CDB/GNP4 1
54 | 74303938 Damper {B) 6012805a 1
55 | 74304519 Retainer (B} 815523a 2
56 | 74305025 (10336922) | Countersink head machine screw | M5 x 8 4
57 | 74305002 (58134502) | Crown nut ANCS 2
58 | 74305007 (10310733} | Crown washer AWO0B 1
59 | 74304338 Bearing retainer (B) 8012807a 1
60 | 74304905 Cap screw M6 x 35 4
61 | 74304826 (71105206) | Grease nipple A-PT 1/8" 1
62 | 74304554 X-axis nut bracket 6012802d 1
63 | 74304850 Cap scrow M10 x 50 (unbrako) 8
64 | 74304943 Cap scraw M8 x 35 {unbrako) 8
65 | 74308303 Tube N2-2-1/4" L=810 1
66 | 74305414 Connector C2N-1/4"-PT 1/4" 1
67 | 74305415 Connector C2N-1/4"-PT 1/8" 1
1988/6/30

36—



Unit No.04

X-axis slide From serial No.03670013 and after.
Enng Parts No. Parts Name Drawing No. or Type | Q'ty Note
€8 | 74304834 Grease nipple APT 174" 1

_37.. 1988/6/30



Unit No.04
X-axis slide From serial N6.G3670013 and after.

)

@ P ® @
§ ©es ?ﬁﬁ 5 @R

SOORI 0094391101103
i02Yi04

105
106

38 1988/6/30



Unit No.04

X-axis slide From serial No.03670013 and after.
ingg.x Parts No. Parts Name Drawing No. or Type | Q'ty Note
69 | 74305104 DC servomotor 7L 1
70 | 74302820 Cap scraw MiZ2x 35 4
71 | 74304523 Motor brackst 6012808a 1
72 | 74305402 (36327605} | Bolt Mi2x 30 4
73 | 74301615 {44028819) | Spring washer Mi2 4
74 | 74304723 X-axis motor plate 813131 1
75 | 743056517 Set scrow Mi12x 60 1
76 | 74301826 (44027318) | Nut Mi12 1
77 | 74302819 (44028616) | Cap screw M12x 30 4
78 | 74301815 (44028619) | Spring washer M12 4
79 | 74303704 (44028618) | Washer Mmi2 4
BO | 74304513 Flange 823022 1
81 | 743049086 (10310362) | Cap screw MB x 45 4
82 | 74303907 Dirive pulley 823021b 1
83 | 74303718 Spacer 805558a 2
84 | 74305027 {74161705) | Spann ring RNB006 935 x 040 x 7 2
85 | 74305102 Timing belt 410-H-200 1
868 | 74304541 Belt cover 6012808c 1
87 | 74300624 Button head socket screw 6x 15 4
B8 | 74300517 {44027928) | Spring washer Ms 4
89 | 74302328 (44027930} | Washer Me 4
80 | 74303910 Briven pullay {X) 832076¢ 1
91 | 74303712 Key BO5536hL 1
82 | 74305002 (58134502) | Crown nut ANOS 2
83 | 74305007 (10310733} | Crown washer AWOE 1
94 | 74304535 X-axis bearing holder (A} 6012803a 1
95 | 74304948 Cap screw M10 x 35 {unbrako) 4
96 | 74300519 (10001520} | Spring washar M10 4
97 | 74303810 Straight pin ¢g x 28 2
98 | 74304223 Cil seal AF-2340F0 1
99 | 74304929 (74161023} | Ball bearing set #7208CDFT/GNP4 1
100 1 74304829 (58134511) | Grease nipple B-PT 1/8" 1
101 | 74304335 (71105022} | X-axis bearing ratainer {A) 813125 1
102 | 74302844 Cap sorew M8 x 20 (unbrako} 4
103 | 74303935 Damper (A} 6012804a 1
104 | 74304519 Retainer (B) 815523a 2
105 | 74305016 (58250511) | Pan head machine screw M5x8 4
106 | 74300516 (44027927 Spring washer M5 4
1988/6/30

30~



0

R/9/886E

Unit No.04
X-axis slide From serial No.03670013 and after.

e

{

Y
L] 1“_’\\1
5%
- TN




Unit N0.04

X-axis slide From serial No.03670013 and after.
lﬂgg_" Parts No. Parts Name Drawing No. or Type Q'ty Note
107 | 74304635 Arm bracket 813200e 1
108 | 74304900 Cap screw M8 x 40 4
109 | 74300518 (10001521} | Spring washer M8 4
110 | 74304638 Guide block 813201b 1
111 | 74300607 (21415514} | Cap screw M8 x 25 4
112 | 74300518 (10001521} | Spring washer M8 4
112 | 74300511 Washer M8 4
114 | 74303809 Straight pin ®8n7 x 18 2
115 | 74304841 (71103501} | Stopper 813203 1
116 | 74304711 Link pin 813204 1
117 | 74314811 Sat screw (flat end} M8 x 10 2
118 | 74304111 Giuide bracket 813202 1
119 | 74300607 (21415514} | Cap screw M8 x 25 4
120 | 74300518 (10001521) | Spring washer Ma 4
121 | 74304645 (71103504} | Ratchet spring 813205a 1

122 | 74305524 (61167708) | Steslball 5/16" 1
123 | 74305516 (10328211} | Sat screw {flat end) Mi0x 15 1
124 | 74304423 (100015616} | Nut M10 1
125 | 74304549 Link plate 813208 1
126 | 74304852 (74181205) | Lever 813200 1
127 | 74304824 Stripper bolt %10 x 20 1
128 | 74308310 Oilless metal bushing #701-11-1010 1
129 | 74308527 Knob 925 x M8 1
130 | 74305429 Cone disk spring B-%10 1
131 | 74304115 (74161816) | Stopper pin 813206 1
132 [ 74305108 inner ring R12x15x 18 1
133 | 743047086 Dog 813207 1
134 | 74300606 (44235241} | Cap screw M8 x 20 2
135 | 74300518 (10001521} | Spring washer Ma 2
136 | 74300511 Washer M8 2
137 | 74308317 (61164817} | Limit switeh 20022 1
138 | 74304937 (38322512) | Cap screw Mdx 30 2
139 | 74300501 Nut M4 2
140 | 74304657 Stay bracket 813731 1
141 | 74300607 (21415514) | Cap scraw M8 x 25 4
142 | 74300518 (10001521) | Spring washer M8 4
143 | 74300511 Washer M8 8
144 | 74300604 ) Cap screw Max 15 1
145 | 74300517 (44027928) | Spring washer M6 1
146 | 74302328 (44027930} | Washer M6 1
1988/6/30

41



Unit No.04
X-axis slide

From serial No.03870013 and after.

* * + o
Y o
- b
# * b hs i
[
L.
e - = + i
3 [
————— 4 P
4 - * LS V’,ﬁ/r
A
1 4 -4 <+ - /_/ T |
S -
-—-.-—h-— A 2 /// H I
- - * @,
" ; -
At

g g g

N ,

¥ Y

L4 L F

+

L z R
k=
E3
& &
k3
Lo

e RS E T ST

1@M<E & @ B

%
‘i.eb S P @
! -

\:--\. _____
o T
I S
o ‘\\\‘\\\ #
NN
o s - Fs \\\\G
N
tH
& & - @ T
0-—;-%_&
¥
@ - % @ % = <+ L
-}5 ‘d
Al @ £ g3 & & - H
#
. k3 o * ° 1

IBOKIB2) 181

SECTION

—42-.

FlA - A"

176

1988/5/30



Unit N0,0 4

X-axis slide From serial No.03670013 and after.
i”ﬁ;’" Parts No. Parts Name Drawing No. or Type Q'ty Note
147 | 74304320 Front side table B13727b 1
148 | 74304330 Rear side table 8510107 1
149 | 74300806 (44235241) | Cap screw Max 20 40
150 | 74300518 {10001521) | Spring washer M8 40
151 | 74300511 Washer M8 40
152 | 38124012 Cap screw Mi0x 25 12
153 | 74300512 Washer M10 12
154 | 74304934 (74161611) | Free stroke bearing C-8Y-A 08
155 | 74303630 (74174404} | Back-up plate 7932064 98
166 | 74300604 Cap screw MG.x 15 196
157 | 74300517 (44027928) | Spring washer M6 196
158 | 74302328 (44027930) | Washer M6 196
189 | 74303923 Center table 813734 1
160 | 74302819 {44028616) | Cap screw M12x30 36
161 | 74301615 {(44028819) | Spring washer M12 36
162 | 74304001 Free stroke bearing guide (A} 813160a 6
183 | 74304002 Free stroke bearing guide (B) 813161a 1
164 | 74304934 (74161811} | Free stroke bearing C-8Y-A 35
165 | 74300606 (44235241) | Cap screw M8 x 20 70
166 | 74300518 {10001521) | Spring washer M8 70
167 | 74305434 (71000430} | Linear motion bearing LM-16-Ul 14
188 | 74304021 Stripper bolt 813168a 14
169 | 74304008 F.B.quide spring 813163 14
170 | 74304012 Coliar 813164 14
171 | 74305215 (10001103} | Snap ring STw-28 28
172 | 74304006 Holler base 813182 14
173 | 74304910 Cap screw Mg x 55 28
174 1 74300618 (10001521} | Spring washer - M8 28
175 | 74303823 Roller 803028 14
176 1 74305213 (44343106} | Snap ring STW-16 14
177 1 74303734 Cushion B03G72 14
178 | 74305512 Set screw M10 x50 14
179 | 74304423 (10001518) | Nut Mio 14
180 | 74303929 Stud (A) 813158z 18
181 | 74302819 (44028618) | Cap screw M12 x 30 18
182 | 74301615 (44028619) | Spring washer M12 18
183 | 74303926 Cover table 813157b 1
184 | 74300806 {44235241) | Cap screw M8 x 20 5
185 | 74300518 (10001521) | Spring washer M8 5
186 | 74303824 CL table 813730 1
1988/8/30

43~



unit No.04

X-axis slide From serial No.03876013 and after.

in&:x Parts No. Parts Name Drawing No. or Type | Qty Note

187 | 74303828 (74312921} | Spacer 813394 10

188 | 74303931 (74313318) | Stud (B) 813395 4

189 | 74302819 (44028618) | Cap screw M12 x 30 4

190 | 74304934 (74161611} | Free siroke bearing C-8Y-A 12

191 | 74302817 (73157830) | Cap screw M8 x 15 26

182 | 74300518 (10001521) | Spring washer M8 28

193 | 74300511 Washer Ms 26

194 | 74304550 Sub guide rafl (F) 8137202 1

186 | 74304551 Sub guide rail (R) 813721a 1

196 | 74302819 (44028618} | Cap screw Mi2x 30 8

197 | 74301615 (44028618} | Spring washer Mi2 g

198 | 74303704 (44028618} | Washer M12 8

199 | 74304552 Sub guide arm 81372%b 4

200 | 74304953 {10555634) | Cap scraw M16 x §0 16

201 | 74302002 Spring washer M1& 16

202 | 74314206 Washer M18 18

203 | 74305014 (52104318) | Spring pin g x 50 8

44 19B8/6/30




Unit No.04
X-axis slide

From serial No.03670013 and afier.

1988/6/30



Unit No.04

X-axis slide From serial No.03870013 and after,
Enﬂs‘x Parts No. Parts Name | Drawing No. or Type | Q'ty Note
204 | 74304751 Fioor bracket 823197c 1
205 | 74302828 Cap screw M10x 30 4
206 | 74300519 (10001520) | Spring washer M10 4
207 | 74300512 Washer M10 4
208 | 74304755 Step plate 813722 1
209 | 74305021 Countersink head socket screw | M6 x 15 8
210 | 74304545 Reller bracket 6012823¢ 2
211 | 74302818 Cap screw M8 x 30 8
212 | 74300518 (10001521} | Spring washer M8 8
213 | 74304766 Rofler follower NATR-17 4
214 | 74304830 Grease nipple NIP-B6 4
215 [ 74304739 (74161131) | Roller cushion 823188a 4
218 | 74305217 (74159528) | Snap ring RTW-40 4
217 | 74303719 {(74161133) | Spacer 82318%a 4
218 | 74304743 Eccentric bolt 823180a 4
219 | 74304419 Nut 823047 4
220 | 74314807 Set screw {flat end) M6 x 10 8
221 | 74304746 (74161128) | Holler pin 823181a 4
222 | 74305216 (82105010 | Snapring STW-17 8

1988/6/30



OB//8851

Unit No.05
Y-axis slide

From serial No.03670013 and afier.




Unit No.os

Y-axis slide From serial No.03670013 and after.
1“&3" Parts No. Parts Name Drawing No. or Type | Q'ty Note

1 | 74304502 Y-axis gear box 815511b 1

2 | 74304854 Cap screw M186 x 85 {unbrako) 4

3 | 74302902 Spring washer Mig 4

4 | 74305511 Set screw Mi0x 40 2

5 | 74304423 (10001516) | Nut M10 4

6 | 74305401 (52111744) | Bolt M10x 40 2

7 | 74304504 Y-axis bearing housing (A) 815512a 1

8 | 743049847 Cap screw M10 x 30 (unbrako) 4

9 | 74304931 Ball bearing set 7206BDFT/GNP4 1
10 | 74305203 (52106914) | O-ring G-85 i
11 | 74304920 Oil seal AB2240G0 1
12 | 74304507 Y-axis bearing retainer {A) 815514 1
13 | 74304946 Cap screw M10 x 25 (unbrako) 4
14 | 74304511 (74161013} | Y-axis driven gear 8155152 1
15 | 74303712 Key 805536b 1
16 | 74305002 (58134502} | Crown nut ANOS 2
17 | 743085007 (10310733} | Crown washer AWO0S 1
18 | 74305107 D.C.servomotor toL 1
19 | 74304914 Cap screw M12x 55 4
20 | 74305533 Seal washer WF-12 4
21 | 74303722 Packing 805560 i
22 | 74304524 Motor bracket 815518a 1
23 | 743018633 Cap screw Mi2 x50 4
24 | 74301615 (44028619} | Spring washer Mi2 4
25 | 74303723 Packing 815517 1
26 | 74305511 Set screw M10x 40 1
27 | 74304423 (10001516) | Nut M10 1
28 | 74304660 (74161014) | Driven gear 815518 1
29 | 74302201 Spacer 805558a 2
30 | 74305027 (74161705) | Spann ring RINB006 930 x 940 x 7 2
31 | 74304512 Flange 816519 1
32 | 74301628 (75168508 | Cap scrow MEx 25 4
33 | 74305405 Oil cup 45 x PS 1/2 1
34 | 74303958 Damper (A} 815558 1
35 | 74304936 (52102331) | Cap screw M18x 25 1
36 | 74314206 Washer M1i6 1
37 | 74305400 {768175414) | Plug PT12 1
38 | 74304802 Oil level gauge block 825515d 1
38 | 74304906 (10310362) | Cap screw M6 x 45 2
A0 | 74300517 (44027928) | Spring washer M8 2

1988/5/30

—48-



Unit Nolo 5

Y-axis shde From serial No.03670013 and after.
En;\jk?x Parts No. Parts Name . Drawing No, or Type | Q'ty Note
41 | 74305530 (74162529) | Miniture valva MV-603 1
42 | 74305306 (75169504) | Tube N2-1-12x045m 1
43 | 74305413 (74162719) | Male connector CIN-1/2-PT 3/8 1
44 | 74305412 (74162724) | Male connecior CIN-1/2-PT 1/2 1
45 | 74305424 Oil level gauge %5 x 76B 1
46 | 74305416 (74162812) | Male elbow LIN-1/2-PT 1/2 2
47 | TA305307 (75169504) | Tube N2-1-1/2x08m 1
1S88/8/30

—49—



Unit No.05
Y-axis slide From serial No.03670013 and afier.

& =

68 \T 1

65— =
'—"“v-o._,__w_

489

Bl

!
i

64,

)6 316 1160 H95808
S7

=

i

H
1
M
.

CE/3/g861

| EDE9636965




tnit No.05

Y-axis slide From serial No.03670013 and after.
l”;ig‘x Pars No, Parts Name Drawing No. or Type | Q'ty Note
48 | 74303622 Ball screw 7932131a 1
40 | 74304826 (71105206} | Grease nipple A-1/8" 1
50 | 74302845 Cap screw M8 x 25 {unbrako) 4
51 | 74304533 Y-axis nut holder (A) 815571 1
52 | 74303703 (741865310) | Washer 827014b 4
53 | 74302847 Cap screw M12 x 35 {unbrako} 4
54 | 74301615 (44028619) | Spring washer M12 4
55 | 74305325 Dowel pin {with screw) 98ms x 30 2
56 | 74304503 ¥-axis bearing housing 60128523 1
B7 | 74314413 (10310377} | Cap screw M3 x 100 4
58 | 74304932 (58134502} | Ball bearing set 7206 CDB/GNP4 1
59 | 74305002 (10310733) | Crown nut ANOB 2
80 | 74305007 Crown washer AWO0B 1
81 | 74304337 Bearing retainer (B) 6012855 1
62 | 74304905 Cap scrow M8 x 35 4
63 | 74300517 (44027928} | Spring washer Me 4
64 | 74304828 (71105207) | Grease nipple C-1/8" 1
65 | 74304518 Pre-ioad shaft 6012851 1
86 | 74305508 Set scrow M8 x 32 4
67 | 74300504 {1C0001517) | Nut M8 4
68 | 74305428 Cone disk spring MEBS30-1 4
68 | 74303701 Washer 805519 1
70 | 74306330 Castle nut M30 type 2 1
71 | 74305333 Spiit pin 06 X 60 1
1988/6/30

51—



